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Other antivirals

Indi c ati onsIndi c ati ons

Viral haemorrhagic fever, not elsewhere
classified

Medicines for hepatitis C > Other antivirals for hepatitis C Chronic hepatitis C

RibavirinRibavirin

Parenteral > General injections > IV: 1000 mg per 10 mL phosphate

buffer solution; 800 mg per 10 mL phosphate buffer solution

Oral > Solid: 200 mg; 400 mg; 600 mg

Parenteral > General injections > IV: 1000 mg per 10 mL phosphate

buffer solution; 800 mg per 10 mL phosphate buffer solution

Oral > Solid: 200 mg; 400 mg; 600 mg

http://list.essentialmeds.org/recommendations/994
http://list.essentialmeds.org/recommendations/1083
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